

TEST REPORT

NO.: ASZ09110403501

Date: Nov 09, 2009

Page 1 of 2

Customer: PEPPERELL CRAFTS OF NINGBO

Address: 1ST FANGXIN ROAD FANGQIAO INDUSTRIAL ZONE JIANGKOU STREET FENGHUA NINGBO CHINA

Report on the submitted sample said to be:

Sample name: TIE DYE SHOE BOX

Model: SHU1717

Item/Lot No.: /

Material: /

Buyer: /

Supplier: PEPPERELL BRAIDING COMPANY

Manufacturer: PEPPERELL BRAIDING COMPANY

Country of Origin: USA

Country of Destination: /

Labelled Age Grading: 8 YEAR AND UP

Sample received date: Nov 04, 2009

Testing period: From Nov 04, 2009 to Nov 09, 2009

Testing Requested:

ASTM Standard Consumer Safety Specification on Toy Safety F 963-08

- ASTM F 963-08: Heavy Metal Content

Conclusion

Pass

*****FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S)*****

Written by :



Inspected by:



Approved by:



TEST REPORT

NO.: ASZ09110403501

Date: Nov 09, 2009

Page 2 of 2

Results:

- Heavy metals analysis

Ref: ASTM F 963-08 Section 4.3.5 and CPSA 16CFR 1303

Determined by: ICP-OES

Soluble Element	Cadmium (Cd)	Lead (Pb)	Chromium (Cr)	Mercury (Hg)	Antimony (Sb)	Barium (Ba)	Arsenic (As)	Selenium (Se)	Total Lead
Limit	75	90	60	60	60	1000	25	500	90
Code	Specimen's testing result								
A	<5	8.1	<5	<5	<5	<5	<2.5	<5	20.7
B	<5	<5	<5	<5	<5	<5	<2.5	<5	<5
C	<5	<5	<5	<5	<5	<5	<2.5	<5	<5

Specimen Description

Code	Specimen name
A	YELLOW PAINT
B	BLUE PAINT
C	RED PAINT

Note:

- unit: mg/kg=ppm, <=Less than.
- Results shown are of the adjusted analytical results.
- Photo is included

Photograph of Sample



TIE DYE SHOE BOX

End of Report